
Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

54

�6

�5

�

� 4

5

8

6

7 9
6

�0
��

3

��

�3

�4

�4

�5

�6 �7
�8
�9

�0
��

�0

��

�3

�8

�6

�7

�5

30

3�

3��9

33

34

35

36

37

�0

�0

4�

37

39

4�
3

40

43

44

45
46

49

47

48

50

48

5�

53

5�

55

56
38

Figure A

WARNING: The assembly shown represents an 
important part of the Double Insulated System. 
To avoid the possibility of alteration or damage 
to the System, service should be performed 
by your nearest authorized service center.



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

PARTS LIST FOR FIGURE A

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	1	  503120000	 label ...............................................................1
	2	  503116100	s liding miter fence..................................... 1
	 3	 a36070814200	s pring washer (m8)...................................... 4
	 4	A 08007080250	s crew (M8 x 25L)............................................ 2
	 5	 503117000	 knob.................................................................1
	 6	 a10007040100	s crew (m4 x 10l)............................................ 7
	 7	 503114000	t hroat plate..................................................1
	 8	 503115100	 fence................................................................1
	 9	 503122000	s crew (M8 x 25L soc. hd.)........................... 2
	1 0	A 35070410010 	 flat washer (m4)...........................................1
	11	  503113000	 miter scale indicator................................ 1
	12	  503104100	 miter table.....................................................1
	1 3	 503121000	 hex key (5mm).................................................1
	1 4	 503118000	 hex key holder.............................................1
	1 5	 a36071018250	 SPRING WASHER (m10).................................... 2
	1 6	 a07007100350	 SCREW (M10 x 35L soc. hd.)......................... 2
	1 7	 503209000	 bevel angle pivot........................................ 1
	1 8	 a63020000040	O -ring..............................................................1
	1 9	 503210000	 fixed screw...................................................1
	2 0	A 49010020056	 RIVET (2.5 X 5L).................................................5
	21	  503207000	BEVEL  SCALE....................................................1
	22	  503202000	 bevel PIVOT bracket................................... 1
	2 3	 503106000	 TABLE HOLD DOWN.......................................... 1
	2 4	A1 9007040090	s crew (M4 X 9L)..............................................2
	2 5	 503107000	LOCK  PLATE......................................................1
	2 6	A1 0007050080	s crew (M5 X 8L) .............................................2
	2 7	 503109000	s pring plate..................................................1
	2 8	 503108000	s leeve..............................................................1

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	2 9	 503105000		  TABLE LOCK KNOB........................................ 1
	 30	 503110000		CON  TROL ARM...............................................1
	 31	A 36070612150		  SPRING WASHER (M6)................................... 2
	 32	A 08007060250		  SCREW (m6 x 25L).......................................... 2
	 33	 503A07010		  work clamp assembly............................. 1
	 34	 503103000		WEA  R STRIP...................................................2
	 35	 503111000		  TABLE SPINDLE..............................................1
	 36	 503112000		WA  SHER..........................................................1
	 37	A1 0007050105	  	SCREW (M5 X 10L) ......................................... 5
	 38	 503102000		  miter scale..................................................1
	 39	 503101100		  miter table frame..................................... 1
	 40	 503119000		  label..............................................................1
	 41	 503502000	   table extension.......................................... 1
	 42	 a07007080150		s  crew (m8 x 15l soc. hd.)......................... 2
	 43	 a07910610000		  hex key (6mm)...............................................1
	 44	A 07910810000		  hex key (8mm)...............................................1
	 45	 511504000		  laser guide..................................................1
	 46	 511505000		  laser guide bolt........................................ 1
	 47	 511514000		  laser warning label................................ 1
	 48	 588072000		  hand warning label................................. 2
	 49	 503123000		d  ata plate.....................................................1
	 50	 503125000		i  nsert warning label.............................. 1
	 51	 503124000		  push tip.........................................................1
	 52	 a35070511150		  flat washer.................................................1
	 53	s 50300400		  miter table assembly............................... 1
	 54	 a35070816150		  flat washer.................................................2
	 55	 a18007040150		  fixed screw (m4 x 15l)............................... 1
	 56	 511d08010		LA  SER ASSEMBLY..........................................1



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

Figure B

WARNING: The assembly shown represents an 
important part of the Double Insulated System. 
To avoid the possibility of alteration or damage 
to the System, service should be performed 
by your nearest authorized service center.

�
6

3

34

5
6

9�0

�3

��

63

�5
�6

�7 �9
�0

��
�3

�4
�5

37
38

39

44
45

46

47

48

36

35
34 4�

4�
40

43

43

50
5�

5�
53

54

56

58

59

59

6�

60

6�

57

9

��

45

44
55

8

�4

�6

�

30
3�

3�

�7
�9

�8

�8

49

7

��

�8

55

33



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

PARTS LIST FOR FIGURE B

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	1	  503320100	d ust chute ....................................................1
	2	A1  6007050050	s crew (m5 x 5l)..............................................1
	 3	 538327000	s pacer.............................................................2
	 4	 503319000	t orsion spring............................................. 1
	 5	 503306000	r ubber sleeve...............................................1
	 6	A1 9007050120	s crew (M5 X 10L) ........................................... 2
	 7	 588031004	 fixed screw...................................................2
	 8	 503329000	 upper arm warning label ........................ 1
	 9	 588035105	 flange.............................................................2
	1 0	 503501000 	 blade................................................................1
	11	  503412000	s crew..............................................................1
	12	  503402000	t -screw...........................................................5
	1 3	 503401000	 lower guard.................................................1
	1 4	 588072000	 hand warning label................................... 1
	1 5	 503407000	s pacer.............................................................1
	1 6	 a35070619150	 flat washer (m6)...........................................1
	1 7	 a31707006000	 lock nut (m6).................................................1
	1 8	 503414000	s ponge............................................................1
	1 9	 503403100	g uard plate...................................................1
	2 0	 503406000	t ension spring.............................................1
	21	  503413000	i nner pad.........................................................1
	22	  a19007050090	s crew (M5 X 9L)..............................................1
	2 3	 503405000	s crew..............................................................1
	2 4	 503404100	 blade bolt cover......................................... 1
	2 5	 503415000	 bolt..................................................................1
	2 6	s 50300300	 lower guard assembly............................. 1
	2 7	 a10007050156	s crew (M5 X 15L)............................................ 1
	2 8	 503410000	 washer............................................................2
	2 9	A 50010500020	 ball bearing..................................................1
	 30	 a10007060200	s crew (M6 X 20L)............................................ 1
	 31	 a35070619150	 flat washer (m6) ..........................................1
	 32	 503408000	 link assembly................................................1

	 33	 503411000		  link washer.................................................1
	 34	 503304000		r  oller...........................................................1
	 35	 503305000		s  crew............................................................1
	 36	 503303000		s  pindle knob (cap)..................................... 1
	 37	 a63020000428		  o-ring ...........................................................1
	 38	 a50060000027		  ball bearing...............................................1
	 39	 503a04010		  arbor shaft assembly (inc. 38)............. 1
	 40	 503302000		s  pindle lock pin........................................ 1
	 41	 a47000040006		  e-ring ............................................................1
	 42	 588027005	  	compression spring ............................... 1
	 43	 a10007040100		s  crew (M4 X 10L).......................................... 2
	 44	 a35070406010		  flat washer (m4)......................................... 2
	 45	 503204000		i  ndicator......................................................2
	 46	 503201000	   support bracket....................................... 1
	 47	 a35071025150		  flat washer (m10)....................................... 1
	 48	 503203000		  bevel lock knob........................................ 1
	 49	 a18003040080		  fixed screw (m4 x 8l)................................. 1
	 50	 503208000		  pivot shaft..................................................1
	 51	 589011308		  washer..........................................................1
	 52	 503205000		st  op pin.........................................................1
	 53	 a63000000062		  o-ring ...........................................................1
	 54	 503206000		s  pindle knob (cap)..................................... 1
	 55	 a30007006360		  nut (m6)..........................................................2
	 56	 a01007060160		  bolt (m6 x m16 hex hd.).............................. 1
	 57	 503415000		  bolt................................................................1
	 58	 503301100		  arm.................................................................1
	 59	 a18007060150		  fixed screw (m6 x 15l)............................... 2
	 60	 a63020000320		  o-ring............................................................1
	 61	 503321000		s  haft..............................................................1
	 62	 503503000		d  ust guide...................................................1
	 63	 503512000		d  ust bag.......................................................1



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

�

5

6

9

8

7

�0 �� ��

�3

�0

�5
�6

�7�8

�9

�0

��

�4

3

4

�

Figure c

WARNING: The assembly shown represents an 
important part of the Double Insulated System. 
To avoid the possibility of alteration or damage 
to the System, service should be performed 
by your nearest authorized service center.



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

PARTS LIST FOR FIGURE C

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	1	  503311000	 lower handle ..............................................1

	2	  a35070410010	 flat washer (m4)...........................................1

	 3	 a36070407010	s pring washer (m4)...................................... 1

	 4	 a10007040120	s crew (m4 x 12l)............................................ 1

	 5	 503316000	s pring..............................................................1

	 6	 503314000	s afety button .............................................1

	 7	 a29007040080	s crew (m4 x 8l)..............................................2

	 8	 503317000	s witch ............................................................1

	 9	 503313000	trigg er............................................................1

	1 0	 a29007040140 	s crew (m4 x 14l)............................................ 4

	11	  a19007050180	s crew (m5 x 18l)............................................ 4

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	12	  a29007050200	s crew (m5 x 20l)............................................ 2

	1 3	 503315000	 carrying handle..........................................1

	1 4	 503326000	 warning label ............................................. 1

	1 5	 503310000	 upper handle................................................1

	1 6	 a90007040120	s crew (m4 x 12l)............................................ 2

	1 7	 503324000	 electrical nut.............................................. 1

	1 8	 578313006	 cord clamp....................................................1

	1 9	 503318000	 power cord...................................................1

	2 0	 588004100	 cord bend relief......................................... 1

	21	  a10007050083	s crew (m5 x 8l)..............................................1



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

�

3

�
4

3

5

5

6

7

8

6

7

8

9

��

�0

��

�3

�4

�3

�5

�6

�7

9

�9

�8

�0

Figure d

WARNING: The assembly shown represents an 
important part of the Double Insulated System. 
To avoid the possibility of alteration or damage 
to the System, service should be performed 
by your nearest authorized service center.



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

PARTS LIST FOR FIGURE D

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	1	  a29007040080	s crew (m4 x 8l) .............................................2

	2	  503309000	 end cap............................................................1

	 3	 a19007050250	s crew (m5 x 25l)............................................ 3

	 4	 a19007050200	s crew (m5 x 20l)............................................ 1

	 5	 a18007050080	 fixed screw (m5 x 8l)................................... 2

	 6	 588005105	 brush cap ......................................................2

	 7	 588006100	 brush ..............................................................2

	 8	 588007300	 brush holder ..............................................2

	 9	 089036003700	 brush assembly........................................... 2

	1 0	 503308000 	 motor housing.............................................1

	 Key	 Part		
	 No.	 Number	 Description	 Quan.	

	11	s  50300500	 motor housing assembly......................... 1

	12	  9053d02000	 field assembly..............................................1

	1 3	 a90107050600	s crew (M5 x 60l)............................................ 2

	1 4	 503312000	 fan casing .....................................................1

	1 5	 a50060020056	 ball bearing..................................................1

	1 6	 9053c01000	 armature assembly (inc. # 15 & 17).......... 1

	1 7	 a50006080049	 ball bearing..................................................1

	1 8	 503323000	 lead sleeve....................................................1

	1 9	 503328000	 warning label.............................................. 1

	2 0	 S50300200	 motor assembly.......................................... 1

		  983000234r	O perator's manual
		       8-08-08	 (REV:02)



Repair Parts
Parts List for RIDGID 10” Compound Miter Saw

Model No. MS1065LZ
RIDGID parts are available on-line at www.ridgidparts.com

�

SWITCH

POWER CORD

CONNECTOR

MOTOR

GRAY

BLACK

WHITE

RED

ORANGE

BLUE

BLUE

WIRING DIAGRAM

BRUSH


